



ASTM C666 - Freeze/Thaw of Concrete

Laboratory No. 10- 88979

PROJECT NO. CSIN-1001.36
PROJECT NAME Custom Cast Stone, Inc.
SAMPLE ID Cast Stone

Test Results of ASTM C 666 - Procedure A

Freeze-Thaw Cycles	Mass Change (%)
0	0
30	0.01
60	0.11
90	0.20
120	0.27
150	0.34
180	0.42
210	0.47
240	0.53
270	0.57
300	0.62

Values are the average of three specimens.

